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1. NAME OF THE MEDICINAL PRODUCT 
 

SAFLUTAN® 
 

 
2. QUALITATIVE AND QUANTITATIVE COMPOSITION 
 
One ml of eye drops, solution, contains 15 micrograms of tafluprost. 
 
One single-dose container (0.3 ml) of eye drops, solution, contains 4.5 micrograms of 
tafluprost. 
One drop (about 30 μl) contains about 0.45 micrograms of tafluprost. 
 
For the full list of excipients, see section 6.1. 
 
 
3. PHARMACEUTICAL FORM 
 

Eye drops, solution in single-dose container (eye drops). 

 

A clear, colourless solution, practically free from visible particles with  pH between 

5.5 and 6.7, and an osmolality of 250-300 mOsmol/kg. 

 
 
4. CLINICAL PARTICULARS 
 
4.1 Therapeutic indications 
 
Reduction of elevated intraocular pressure in open angle glaucoma and ocular 

hypertension. 

 

As monotherapy in patients: 

o who would benefit from preservative free eye drops 

o insufficiently responsive to first line therapy 

o intolerant or contra-indicated to first line therapy. 

 

As adjunctive therapy to beta-blockers. 

 
 
4.2 Posology and method of administration 
 
Posology 
The recommended dose is one drop of SAFLUTAN in the conjunctival sac of the 

affected eye(s) once daily in the evening. 

 

The dose should not exceed once daily as more frequent administration may lessen 

the intraocular pressure lowering effect. 

 

For single use only, one container is sufficient to treat both eyes. Any unused 

solution should be discarded immediately after use. 

 

Use in elderly: 
No dosage alteration in elderly patients is necessary. 
 



 

 

Paediatric population 
The safety and efficacy of tafluprost in children below age 18 has not yet been 
established. No data  are available.  
 
Use in renal/hepatic impairment 
Tafluprost has not been studied in patients with renal/hepatic impairment and should 

therefore be used with caution in such patients. 

 
Method of administration 
 

To reduce the risk of darkening of the eyelid skin the patients should wipe off any 

excess solution from the skin. As with any other eye drops, nasolacrimal occlusion or 

gently closing the eyelid after administration is recommended. This may reduce the 

systemic absorption of medicinal products administered via the ocular route. 

 

 

If more than one topical ophthalmic medicinal product is being used, each one should 

be administered at least 5 minutes apart. 

 
4.3 Contraindications 
 
Hypersensitivity to the active substance tafluprost or to any of the excipients listed in 

section 6.1. 
 
4.4 Special warnings and precautions for use 
 
Before treatment is initiated, patients should be informed of the possibility of eyelash 

growth, darkening of the eyelid skin and increased iris pigmentation. Some of these 

changes may be permanent, and may lead to differences in appearance between the 

eyes when only one eye is treated. 

 

The change in iris pigmentation occurs slowly and may not be noticeable for several 

months. The change in eye colour has predominantly been seen in patients with 

mixed coloured irises, e.g. blue-brown, grey-brown, yellow-brown and green-brown. 

The risk of lifelong heterochromia between the eyes in unilateral cases is obvious. 

 
There is a potential for hair growth to occur in areas where tafluprost solution comes 
repeatedly in contact with the skin surface. 
 

There is no experience with tafluprost in neovascular, angle-closure, narrow-angle or 

congenital glaucoma. There is only limited experience with tafluprost in aphakic 

patients and in pigmentary or pseudoexfoliative glaucoma. 

 

Caution is recommended when using tafluprost in aphakic patients, pseudophakic 

patients with torn posterior lens capsule or anterior chamber lenses, or in patients 

with known risk factors for cystoid macular oedema or iritis/uveitis. 

 

There is no experience in patients with severe asthma. Such patients should 

therefore be treated with caution. 

 

4.5 Interaction with other medicinal products and other forms of interaction 
 
No interactions are anticipated in humans, since systemic concentrations of tafluprost 

are extremely low following ocular dosing. Therefore, specific interaction studies with 

other medicinal products have not been performed with tafluprost. 



 

 

 

In clinical studies tafluprost was used concomitantly with timolol without evidence of 

interaction. 

 
4.6 Fertility, pregnancy and lactation 
 

Women of childbearing potential/contraception 

 

Tafluprost Saflutan  must not be used in women of childbearing age/potential unless 

adequate contraceptive measures are in place (see section 5.3). 

 

Pregnancy 

There are no adequate data from the use of tafluprost in pregnant women.  

 

Tafluprost can have harmful pharmacologic effects on pregnancy and/or the 

fetus/newborn child. Studies in animals have shown reproductive toxicity (see section 

5.3). Therefore, SAFLUTAN should not be used during pregnancy unless clearly 

necessary (in case no other treatment options are available). 

 

Breast-Feeding 

It is unknown whether tafluprost or its metabolites are excreted in human milk. A 

study in rats has shown excretion of tafluprost and/or its metabolites in breast milk 

after topical administration (see section 5.3).  

 

Therefore, tafluprost should not be used during breast-feeding.  
 
Fertility 
In female and male rats, mating performance and fertility was unaffected by 
intravenous tafluprost doses up to 100 μg/kg/day. 
 
4.7 Effects on ability to drive and use machines 
 
Tafluprost has minor no influence on the ability to drive and use machines. As with 

any ocular treatment, if transient blurred vision occurs at instillation, the patient 

should wait until the vision clears before driving or using machinery. 
 
4.8 Undesirable effects 
 
In clinical studies, over 1,400 patients have been treated with preserved tafluprost 

either as monotherapy or as adjunctive therapy to timolol 0.5%. The most frequently 

reported treatment-related adverse event was ocular hyperaemia. It occurred in 

approximately 13% of the patients participating in clinical studies with preserved 

tafluprost in Europe and the US. It was mild in most cases and led to discontinuation 

on an average in 0.4% of patients participating in the pivotal studies. In a 3-month, 

phase III study in the US comparing the non-preserved formulation of tafluprost with 

the non-preserved timolol formulation, ocular hyperemia occurred in 4.1% (13/320) of 

patients treated with tafluprost. 
 
The following undesirable effects related to treatment were reported during clinical 

trials with tafluprost in Europe and the US after a maximum follow-up of 24 months: 

 
Within each frequency grouping, adverse reactions are presented in order of 
decreasing frequency. 
 
Nervous system disorders 



 

 

 
Common (≥1/100 to <1/10): headache 
 
Eye disorders 
 
Common (≥1/100 to <1/10): eye pruritus, eye irritation, eye pain, conjunctival/ocular 
hyperaemia, changes in eyelashes (increased length, thickness and number of 
lashes), dry eye, foreign body sensation in eyes, eyelash discolouration, erythema of 
eye lid, superficial punctate keratitis (SPK), photophobia, increased lacrimation, 
blurred vision, reduced visual acuity and increased iris pigmentation. 
 
Uncommon (≥1/1,000 to <1/100): blepharal pigmentation, eyelid oedema, 
asthenopia, conjunctival oedema, eye discharge, blepharitis, anterior chamber cells, 
ocular discomfort, anterior chamber flare, conjunctival pigmentation, conjunctival 
follicles, allergic conjunctivitis and abnormal sensation in eye. 
 
Not known (cannot be estimated from the available data): iritis/uveitis, lid sulcus 
deepened macular oedema/cystoid macular oedema . 
 
Cases of corneal calcification have been reported very rarely in association with the 
use of phosphate containing eye drops in some patients with significantly damaged 
corneas. 
 
Respiratory, thoracic, and mediastinal  disorders  
Not known (cannot be estimated from the available data): exacerbation of asthma, 
dyspnea. 
 
Skin and subcutaneous tissue disorders 
 
Uncommon (≥1/1,000 to <1/100): hypertrichosis of eyelid 
 

The clinical dose strength of tafluprost 0.0015% has been studied in 724 patients in 
U.S. and multinational masked phase II and phase III trials. The following additional 
drug-related adverse reaction was reported at ≥1% during treatment up to 24 
months:  
 
Eye disorders 
 
Common (≥1/100 to <1/10): cataract. 
 
Reporting suspected adverse reactions 
Reporting suspected adverse reactions after authorisation of the medicinal product is 

important. It allows continued monitoring of the benefit/risk balance of the medicinal 

product. 

Any suspected adverse events should be reported to the Ministry of Health according 

to the National Regulation by using an online form  

http://forms.gov.il/globaldata/getsequence/getsequence.aspx?formType=AdversEffec

tMedic@moh.gov.il 

https://sideeffects.health.gov.il 
 

 
 
4.9 Overdose 
 



 

 

Overdose is unlikely to occur after ocular administration. 
If overdose occurs, treatment should be symptomatic. 
 
 
5. PHARMACOLOGICAL PROPERTIES 
 
5.1  Pharmacodynamic properties 
 
Pharmacotherapeutic group: Antiglaucoma preparations and miotics, prostaglandin 
analogues 
 
ATC code: S01EE05 
 
Mechanism of action 
Tafluprost is a fluorinated analogue of prostaglandin F2α. Tafluprost acid, the 

biologically active metabolite of tafluprost, is a highly potent and selective agonist of 

the human prostanoid FP receptor. Tafluprost acid has a 12-fold higher affinity for the 

FP receptor than latanoprost. Pharmacodynamic studies in monkeys indicate that 

tafluprost reduces intraocular pressure by increasing the uveoscleral outflow of 

aqueous humour.  

 

 Pharmacodynamic effects 

The experiments in normotensive and ocular hypertensive monkeys showed that 

tafluprost is an effective IOP-lowering compound. In the study investigating IOP-

reducing effect of tafluprost metabolites only tafluprost acid reduced IOP significantly. 

 

When rabbits were treated for 4 weeks with a tafluprost 0.0015% ophthalmic solution 

once daily, the optic nerve head blood flow was significantly (15%) increased 

compared to baseline when measured by the laser speckle flowgraphy on Days 14 

and 28. 

 

Clinical efficacy 

Reduction of intraocular pressure starts between 2 and 4 hours after the first 

administration and maximum effect is reached at around 12 hours after instillation. 

The duration of effect is maintained for at least 24 hours. Pivotal studies with a 

tafluprost formulation containing the preservative benzalkonium chloride have 

demonstrated that tafluprost is effective as monotherapy and has an additive effect 

when administered as adjunctive therapy to timolol: In a 6-month study, tafluprost 

showed a significant IOP lowering effect of 6 to 8 mmHg at different time points of the 

day as compared to 7 to 9 mmHg with latanoprost. In a second 6-month clinical 

study, tafluprost reduced IOP by 5 to 7 mmHg as compared to 4 to 6 mmHg with 

timolol. The IOP lowering effect of tafluprost was maintained in the extension of these 

studies up to 12 months. In a 6-week study, the IOP-lowering effect of tafluprost was 

compared with its vehicle when used adjunctively with timolol. Compared to baseline 

values (measured after a 4-week run in on timolol), the additional IOP-lowering 

effects were 5 to 6 mmHg in the timolol-tafluprost group and 3 to 4 mmHg in the 

timolol-vehicle group. The preserved and the non-preserved formulations of tafluprost 

showed a similar IOP-lowering effect of over 5 mmHg in a small cross-over study 

with a 4-week treatment period. 

Furthermore, in a 3-month study in the US comparing the non-preserved formulation 

of tafluprost with the non-preserved formulation of timolol, the IOP-lowering effect of 

tafluprost was between 6.2 and 7.4 mmHg at different timepoints whereas that of 

timolol varied between 5.3 and 7.5 mmHg. 

 
5.2 Pharmacokinetic properties 



 

 

 

Absorption 

After once daily ocular administration of one drop of unpreserved tafluprost 0.0015% 

eye drops in single-dose container to both eyes for 8 days, plasma concentrations of 

tafluprost acid were low and had similar profiles on days 1 and 8. The plasma 

concentrations peaked at 10 minutes after dosing and declined to below the lower 

limit of detection (10 pg/ml) before one hour after dosing. Mean Cmax (26.2 and 26.6 

pg/ml) and AUC0-last (394.3 and 431.9 pg*min/ml) values were similar on days 1 and 

8, indicating that a steady drug concentration was reached during the first week of 

ocular dosing. No statistically significant differences in the systemic bioavailability 

between the preserved and unpreserved formulation were detected. 

 

In a rabbit study, the absorption of tafluprost into the aqueous humour was 

comparable after a single ocular instillation of unpreserved or preserved tafluprost 

0.0015% ophthalmic solution. 

 

 

Distribution 

In monkeys, there was no specific distribution of radiolabelled tafluprost in the iris-

ciliary body or choroid including retinal pigment epithelium, which suggested low 

affinity for melanin pigment. In a whole body autoradiography study in rats, the 

highest concentration of radioactivity was observed in the cornea followed by the 

eyelids, sclera and the iris. Outside the eye radioactivity was distributed to the 

lacrimal apparatus, palate, oesophagus and gastrointestinal tract, kidney, liver, gall 

bladder and urinary bladder. 

 

The binding of tafluprost acid to human serum albumin in vitro was 99% at 500 ng/ml 
tafluprost acid. 
 
Biotransformation 

The principal metabolic pathway of tafluprost in human, which was tested in vitro, is 

the hydrolysis to the pharmacologically active metabolite, tafluprost acid, which is 

further metabolized by glucuronidation or beta-oxidation. Products of beta-oxidation, 

1,2-dinor and 1,2,3,4-tetranor tafluprost acids, which are pharmacologically inactive, 

may be glucuronidated or hydroxylated. Cytochrome P450 (CYP) enzyme system is 

not involved in the metabolism of tafluprost acid. Based on the study in rabbit corneal 

tissue and with purified enzymes, the main esterase responsible for the ester 

hydrolysis to tafluprost acid is carboxyl esterase. Butylcholine esterase but not 

acetylcholine esterase may also contribute to the hydrolysis. 

 

Elimination 

Following once daily administration of 3H-tafluprost (0.005% ophthalmic solution; 5 μl/eye) 

for 21 days to both eyes in rats, approximately 87% of the total radioactive dose was 

recovered in the excreta. Percent of the total dose excreted in urine was approximately 

27-38% and approximately 44-58% of the dose was excreted in the feces. 

 

5.3 Preclinical safety data 
 

Non-clinical data reveal no special hazard for humans based on conventional studies 

of safety pharmacology, systemic repeated dose toxicity, genotoxicity and 

carcinogenic potential. As with other PGF2 agonists, repeated dose topical ocular 

administration of tafluprost to monkeys produced irreversible effects on iris 

pigmentation and reversible enlargement of the palpebral fissure.  

 



 

 

Increased contraction of rat and rabbit uteri in vitro was observed at tafluprost acid 

concentrations that exceeded 4 to 40 times, respectively, the maximum plasma 

concentrations of tafluprost acid in humans. Uterotonic activity of tafluprost has not 

been tested in human uterus preparations.  

 

Reproduction toxicity studies were performed in the rat and rabbit with intravenous 

administration. In rats, no adverse effects on fertility or early embryonic development 

were observed at systemic exposure over 12,000 times the maximum clinical 

exposure based on Cmax or greater than 2,200 times based on AUC.  

 

In conventional embryo-foetal development studies, tafluprost caused reductions in 

foetal body weights and increases in post-implantation losses. Tafluprost increased 

the incidence of skeletal abnormalities in rats as well as the incidence of skull, brain 

and spine malformations in rabbits. In the rabbit study, plasma levels of tafluprost 

and its metabolites were below the level of quantification. 

 

In a pre- and postnatal development study in rats, increased mortality of newborns, 

decreased body weights and delayed pinna unfolding were observed in offspring at 

tafluprost doses greater than 20 times the clinical dose.  

 

The experiments in rats with radiolabelled tafluprost showed that around 0.1% of the 

topically applied dose on eyes was transferred into milk. As the half-life of active 

metabolite (tafluprost acid) in plasma is very short (not detectable after 30 minutes in 

humans), most of the radioactivity probably represented metabolites with little, or no 

pharmacologic activity. Based on metabolism of the drug and natural prostaglandins, 

the oral bioavailability is expected to be very low. 

 

 
6. PHARMACEUTICAL PARTICULARS 
 
6.1 List of excipients 
 
Glycerol 

Sodium dihydrogen phosphate dihydrate 

Disodium edetate 

Polysorbate 80 

Sodium Hydroxide and/or Hydrochloric Acid, concentrated(to adjust pH ) 

Purified Water  

 
6.2 Incompatibilities 
 
Not applicable 
 
6.3 Shelf life 
 
3 years. 
After first opening a foil pouch: 28 days. 
 
6.4 Special precautions for storage 
 
Store in a refrigerator (2°C - 8°C). 
After opening the foil pouch: 

• Keep the single-dose containers in the original foil pouch, for up to 28 days 

• Store below Do not store above 25°C 



 

 

• Discard an opened single-dose container with any remaining solution 
immediately after use. 

 
6.5 Nature and contents of container 
 
Low-density polyethylene (LDPE) single-dose containers packed in foil pouch. Each 
single-dose container has a fill volume of 0.3 ml and there are 10 containers in each 
foil pouch. 
 
The following pack sizes are available: 30 x 0.3 ml single-dose containers and 90 x 
0.3 ml single-dose containers. 
 
Not all pack sizes may be marketed. 
 
6.6 Special precautions for disposal 
 
No special requirements. 
 
 
7.        MANUFACTURER 
 
Merck Sharp & Dohme B.V., Haarlem, The Netherlands 
Fareva Mirabel, Clermont-Ferrand, France   
 
 
 
8. REGISTRATION HOLDER 
 

Rafa Laboratories Ltd., P.O.Box 405, Jerusalem 9100301. 

 
9. MARKETING AUTHORISATION NUMBER  
 

146-96-33302 

 

Revised in April 2021 according to MOHs guidelines. 

 

 

 

 

 



 
 1986  –עלון לצרכן לפי תקנות הרוקחים )תכשירים( התשמ"ו 

 התרופה משווקת על פי מרשם רופא בלבד 

 

 ספלוטן
 טיפות עיניים 

 
 : מכיל"ל מ כל

 מק"ג  15טפלופרוסט 
Tafluprost 15 mcg 

 

 מ"ל( מכיל:  0.3) מנתי -חד בקבוקוןכל 
 מק"ג  4.5טפלופרוסט 

Tafluprost 4.5 mcg 
  

 . " המכיל  ספלוטן   מה "  6.1 סעיף  ראה פעילים  תי להב  החומרים  של לרשימה
 

   . בתרופה  תשתמש בטרם  סופו עד העלון   את בעיון  קרא 

 . שוב אותו  לקרוא   ותצטרך   ייתכן. זה עלון   שמור •

 . שלך  הרוקח  או   הרופא את שאל,  נוספות  שאלות   לך  יש  אם . ספלוטןמציתי על זה מכיל מידע ת עלון •

  מצבם   כי   נראה   אם   אפילו   להם   להזיק   עלולה  היא .  לאחרים  אותה  ר תעבי  אל .  עבורך   לטיפול  נרשמה   זו   תרופה •
 . לשלך דומה הרפואי 

 . 18מתחת לגיל  מתבגריםלילדים ותרופה זו אינה מיועדת  •
 

 ? ספלוטןלמה מיועדת  .1
עיני גבוה.  -זווית ובמצב הנקרא לחץ תוך-טיפול בסוג של גלאוקומה הנקראת גלאוקומה פתוחת משמשת לספלוטן  

 עיני ובסופו של דבר הם עלולים להשפיע על הראיה שלך. -שורים לעליה בלחץ התוך ק שני מצבים אלה 
 

עיניים :  תרפויטית   קבוצה  ב tafluprostמכילות    ספלוטן  טיפות  תרופות  לקבוצת  שייך  אשר  של  ,  אנלוגים  שם 
 ם. פרוסטגלנדיני 

 

 ספלוטןב השימוש  לפני .2
 :אם ספלוטן ב תשתמש אל   2.1

  המרכיבים )לרשימת    ספלוטןאו לאחד מהמרכיבים האחרים של    tafluprost  -ל  (הינך אלרגי )בעל רגישות יתר  -
 . (6.1 סעיף  ראה , פעילים הבלתי 

 
 בספלוטן  לשימוש  בנוגע מיוחדות   אזהרות 2.2
 . ספלוטןב השימוש  ני פל שלך  הרופא עם  דבר 
 : קבועות  להיות   עלולות  חלקן אשר,  עשויות להיות ההשפעות הבאות   ספלוטןל כי  לב שים

לול לגרום להארכת, עיבוי, התכהות ו/או עליה בכמות הריסים ועלול לגרום לצמיחת שיער בלתי רגילה  ע  ספלוטן •
 על העפעפיים. 

לעיניים  ספלוטן • צבע העור שמסביב  לגרום להתכהות  זו תקטין את עלול  פעולה  הנוזל מהעור.  נגב שאריות   .  
 הסיכוי להתכהות העור. 

)החלק    ספלוטן  • הקשתית  צבע  את  לשנות  בהעלול  השימוש  אם  העין(.  של  אחת    נעשה  ספלוטן צבעוני  בעין 
 .הבלבד, הצבע של העין המטופלת עלול להפוך לשונה באופן קבוע מהצבע של העין השניי 

 
 : שלך  לרופא  ספר, בספלוטן  הטיפול  תחילת  לפני

 אם יש לך בעיות בכליות  •

 אם יש לך בעיות בכבד  •

 אם יש לך אסטמה  •

 אם יש לך מחלות עיניים אחרות.  •
 

 אחרות   תרופות  נטילת  2.3



  כך   על   ספר ,  תזונה  ותוספי  רופא   מרשם   ללא   תרופות  כולל ,  אחרות  תרופות  לאחרונה   לקחת  או   לוקח   אתה  אם
   . לרוקח או  המטפל   לרופא 

לשימוש בתרופה    ספלוטן דקות לפחות בין השימוש ב  5, יש להמתין  בעיןת  ונוספ  ותתמש בתרופבמידה והינך מש
 . אחרתה
 

 ופוריות  ה הנק,  הריון  2.4
ב להריון,    ספלוטן אל תשתמשי  להיכנס  עשויה  הינך  בהריון. אם  הינך  ב  עליךאם  למניעת    היעיל  שיטהלהשתמש 

 . ספלוטן בתקופת השימוש ב הריון 
 הינך מניקה. היוועצי ברופא שלך. ם א  ספלוטןאין להשתמש ב

 
 נהיגה ושימוש במכונות  2.5

יל מכונות. ייתכן ותמצא כי הראייה שלך מטושטשת לזמן  הפעעל היכולת לנהוג ולמועטה  כלשהי  השפעה    פלוטן סל
 . עד להתבהרות הראיה מכונות   להפעיל להשתמש בכלי עבודה או או   לנהוג   אין עין שלך. ל  ספלוטן  הזלפת מה לאחר 

 
 שימוש בילדים ובמתבגרים  2.6

 ילות. ויע, עקב חוסר בנתונים על בטיחות 18מתחת לגיל  למתבגרים אינה מומלצת לילדים וספלוטן 
 
 ספלוטן מכיל פוספטים  .72

כ מכיל  זה  טיפה    0.04תכשיר  בכל  פוספטים  ל  מ"ג של  ערך  סובל    1.2שווה  אם אתה  חמור  מ"ג/מ"ל.  של  מנזק 
)ה בחלק  שכבה  הקרנית  העי השקופה  של  לגרום  ,  ן( הקדמי  עלולים  נדירות  פוספטים  על  לכתמימאוד  לעיתים  ם 

 . סידן במהלך הטיפול בגלל הצטברות  הקרנית  
 

 ?בספלוטן תשתמש  כיצד. 3
 לפי הוראות הרופא. עליך לבדוק עם הרופא או הרוקח אם אינך בטוח.   ספלוטןב להשתמשיש   תמיד

   . בלבד הרופא ידי  על יקבעו   הטיפול ומשך  המינון
 : הוא  כלל בדרך המקובל   המינון

 בעין או בעיניים, פעם ביום בשעות הערב.  ספלוטן טיפה אחת של 
  ספלוטן בתדירות גבוהה יותר ממה שהרופא הורה לך. הדבר עלול לגרום ללהשתמש  ת או טיפוותר יזליף אין לה

 להיות פחות יעיל. 
 בשתי העיניים בהוראת הרופא בלבד.   ספלוטן יש להשתמש ב

 עיניים בלבד. אין לבלוע. כטיפות  עדת לשימוש זו מיותרופה 
 . המומלצת המנה   על  לעבור   אין

 . בלבד ייצונח לשימוש   מיועדת זו  תרופה
 

 שימוש הוראות
 

 : אלומיניום חדש   שקיקמתחיל אתה כאשר  
ב להשתמש  ו   יםמנתי-החד  בקבוקונים אין  את    שקיק במידה  פתח  קרוע.  המקווקו.    השקיק האלומיניום  הקו  לאורך 

 . תאריך על גבי השקיק במקום המיועד ל   השקיקאת   תוב את התאריך בו פתחת כ
 

 : ספלוטן ב  פעם שאתה משתמשבכל 
 
 ים. ידי שטוף   .1
 האלומיניום. משקיק   בקבוקוניםהוצא את רצועת ה .2
 מהרצועה.  ים מנתי-החד בקבוקוניםמן ה דנתק אח  .3
הרצועה   .4 שארית  את  קצה לשקיק  החזר  את    וקפל 

 . ותו על מנת לסגור א  השקיק
של   .5 התחתון  בחלקו  נמצאת  שהתמיסה  הבקבוקון  וודא 

 מנתי. -החד
 

 
 
 
 
 
 
 
 

 
 . , סובב את הלשונית בקבוקוןלפתיחת ה .6

 
 
 
 



 
 

 
 
 לאחור. ראשך  הטה את  .7
 . שלך בסמוך לעין הבקבוקון מקם את קצה  .8

 

 
 
 
 
 
 
 
 
 

 
 משוך את העפעף התחתון כלפי מטה והסתכל למעלה.  .9

על   .10 בעדינות  לטיפהבקבוקון  לחץ  ליפוואפשר  אחת  ל  ה 
 לתוך המרווח שבין העפעף התחתון והעין. 

 
 
 
 
 
 
 
 
 

ן  העישל  לרגע ולחץ על הפינה הפנימית  עינך  עצום את   .11
עוזר   הדבר  כדקה.  למשך  האצבע  את  בעזרת  למנוע 

הטיפה   הדמעותבמורד  זליגת    ספיגתה   ואת  תעלת 
 . תופעות לוואי למנוע   עוזר , ובכך שלך  הגוף לשאר

 ה מהעור שמסביב לעין. יש לנגב עודף של תמיס .12
 
 

 
 
 
 
 
 
 

 
 , יש לנסות שנית. אם הטיפה פספסה את העין 

עבור העין השניה.   12עד    7, חזור על שלבים ות בשתי העינייםטיפש ב במידה והרופא הנחה אותך להשתמ 
מנתי הפתוח עם  -החד בקבוקוןמספיקה לשתי העיניים. יש להשליך את ה דמנתי אח -חד  בקבוקון התכולה של  

 תמיסה מיד לאחר השימוש. הית שאר
 

לשימוש בתרופות  לוטן פסב  דקות לפחות בין השימוש 5, יש להמתין במידה והינך משתמש בתרופות נוספות בעין
 האחרות. 

 
 מכפי שהיית צריך  ספלוטןיותר  שמת   אם
  תמש הש  בתרופה.  להשתמש  תפסיק  אל   אך,  שלך  הרופא  עם  קשר  צור   . חמור  נזק  ךל   יגרום   שהדבר   סביר  זה  אין

 במנה הבאה בזמן הקבוע. 
 אם בלעת מהתרופה בטעות, אנא צור קשר עם רופא לצורך התייעצות. 

 מן התרופה, יש לפנות מיד לחדר מיון של בית חולים ולהביא אריזת התרופה איתך.  ד לי  בלעמישהו אם בטעות 
 

 ספלוטן שכחת ליטול   אם
כשנזכרתב  השתמש מיד  אחת  הרגיל.    ,טיפה  הזמנים  ללוח  על וחזור  כפולה  במנה  תשתמש  על    מנת-אל  לפצות 

 המנה שנשכחה.
 . הרופאידי -על שהומלץ כפי  הטיפול את  להשלים   עליך

 . שלך הרופא  עם  התייעצות  ללא  בתרופה  הטיפול  את  להפסיק  ןאי ,  בריאותך  במצב  שיפור  חל אם גם
 

שלך  הרופא  עם  התייעצות  ללא  בספלוטן  להשתמש  תפסיק  בספלוטן אל  השימוש  את  תפסיק  אם  הלחץ  .   ,
 . שלך  יני יעלה שוב. הדבר עלול לגרום לנזק בלתי הפיך לעין ע-התוך

 
 , שאל את הרופא או הרוקח השימוש בתרופה  פן אם יש לך שאלות נוספות לגבי או

 
 ? הטיפול להצלחת   לסייע תוכל  כיצד

 שטח כלשהו )כולל העין עצמה(.  בוא במגע עם מ ילא    מנתי -חדה בקבוקון שקצה היעת זיהום הקפד למנ .1



 . "הוראות שימוש" כיצד להשתמש בטיפות העיניים: ראה סעיף   .2
 . תרופה של משאריות  ותן לנק בכדי  ידיך  את  היטב  שטוף , בתרופה השימוש  לאחר  .3
 

שהינך נוטל תרופה. יש להרכיב משקפיים אם הינך    פעםבכל  אין ליטול תרופות בחושך! יש לבדוק התווית והמנה  
 ם. זקוק לה

 . שלך  הרוקח או   הרופא את  שאל ,  בתרופה   לשימוש בנוגע  כלשהן נוספות שאלות לך   יש אם
 

   . תופעות לוואי4
 לגרום לתופעות לוואי בחלק מהמשתמשים.    לולע  ספלוטן ב השימוש , תרופה בכל  כמו
 . מהן אחת   מאף תסבול   ולא יתכן .  אי הלוו תופעות רשימת  למקרא  תיבהל  אל
 

 שכיחות לוואי תופעות  
 אנשים:   10מתוך  1  עד להשפיע על    לו עשויותהל

 : השפעות על מערכת העצבים 

 כאב ראש  •
 

 :  השפעות על העין 

 בעין  גרד  •

 בעין   גירוי •

 בעין  כאב •

 בעין   אדמומיות •

 הריסים   ובמספר  בעובי , באורך  שינוי  •

 יובש בעין  •

 בעין  זר  גוף  תחושת  •

 צבע הריסים שינוי ב •

   אדמומיים   עפעפיים •

 ת קטנות על פני השטח של העין דלקתיים דמויי נקודו אזורים •

 רגישות לאור  •

 עיניים דומעות  •

 טשטוש ראיה •

 העין לראות פרטים  של   הפחתה ביכולת •

 קבוע( עלול להיות  שינוי בצבע הקשתית ) •

 . קטרקט  •
 

 שאינן שכיחות  לוואי   תופעות
 אנשים:   100מתוך  1הללו עשויות להשפיע על עד  

 : העין  על השפעות 

 לעיניים  מסביב  העור בצבע  שינוי  •

 עפעפיים נפוחים  •

 עיניים עייפות  •

 על פני שטח העין שנפיחות של הקרומים  •

 הפרשות מהעין  •

 דלקת בעפעפיים  •

 סימנים לדלקת בתוך העין  •

 נוחות בעין -אי •

 על פני שטח העין שפיגמנטציה של הקרומים  •

 שעל פני שטח העין  מיםזקיקים בקרו •

 קת אלרגית דל  •

 תחושה חריגה בעין.  •
 

 :  ת לעור השפעות על העור והרקמה שמתח

 . העפעפיים על  שיער  של   חריגה צמיחה •
 



 :( הקיים מהמידע   השכיחות את  להעריך  ניתן  לאתופעות לוואי ששכיחותן אינה ידועה )
 : העין  על השפעות 

 דלקת של הקשתית/ענביה )השכבה האמצעית של העין(  •

 העיניים נראות שקועות  •

   של הרשתית  בצקת  •

פוספטים עלולים לגרום  ,  שקופה בחלק הקדמי של העין(ה שכבה  של הקרנית )המנזק חמור  אם אתה סובל   •
 . סידן במהלך הטיפולבגלל הצטברות  ם על הקרנית לכתמימאוד  לעיתים נדירות 

•  
 

 : הנשימה  מערכת על השפעות 

 החמרת אסטמה, קוצר נשימה •
 

מא נדירים  ע ובמקרים  עכורים  כתמים  פתחו  )קרנית(  העין  בקדמת  השקופה  לשכבה  חמור  נזק  עם  חולים  ל  ד, 
 הרשתית, כתוצאה מהצטברות סידן במהלך הטיפול. 

 
  בעלון  צוינה שלא לוואי פעתמתו  סובל אתה כאשר  או  מחמירה הלוואי מתופעות אחת  אם ,  לוואי  תופעת הופיעה אם
 . שלך הרופא  עם להתייעץ  עליך, זה
 

תופעו  על  "דיווח  הקישור  על  לחיצה  הבריאות באמצעות  למשרד  לוואי  על תופעות  לדווח  טיפול  ניתן  עקב  לוואי  ת 

 ( הבריאות  משרד  אתר  של  הבית  בדף  שנמצא  המפנה.ilwww.health.govתרופתי"  על    (  לדיווח  המקוון  לטופס 

 תופעות לוואי, 

 או ע"י כניסה לקישור:  

https://forms.gov.il/globaldata/getsequence/getsequence.aspx?formType=AdversEffectMedic@mo

h.gov.il https://sideeffects.health.gov.il 

 

 

 ? ספלוטן לאחסן כיצד. 5
  של   וראייתם  ידם  להישג   מחוץ  בטוח  וםבמק   לשמור  יש,  אחרת  תרופה  כל  כמו ,  זו   תרופה!  הרעלה   מנע -

 . מהרופא  מפורשת  הוראה ללא  להקאה תגרום  אל. הרעלה תמנע  כך ידי  ועל,  תינוקות  או / ו  ילדים
  התפוגה   תאריך.  האריזה  על   מצויין  אשר   (exp. date)  התפוגה  תאריך  לאחר  ספלוטןב  להשתמש   אין -

 . המצויין החודש של האחרון  ליום  מתייחס 
 : אחסון  תנאי -

  עד   אל תפתח את השקיק(.  2ºC - 8ºCהאלומיניום הסגור במקרר )בטמפרטורה של  שקיק  סן את  יש לאח 
הראשון ש  , השימוש  הראשונ  28-משום  הפתיחה  לאחר  השקיק  ימים  של  להשליך  ה  שהיו  קונים  בקבו יש 
   נעשה בהם שימוש.א בשקיק הפתוח ול

 האלומיניום:  שקיק לאחר פתיחת 

 .  המקורי  האלומיניום שקיק ב  יםמנתי-החד בקבוקונים ה את  לאחסן   יש •

 .  25ºC מעל  לאחסן אין  •

  של   הראשונית  הפתיחהמ  ימים  28  לאחר   ם שימושהב  נעשה   שלא   יםמנתי-חד   בקבוקונים   להשליך   יש •
 . האלומיניום שקיק

 . השימוש  לאחר  מיד תמיסה שארית  עם  פתוח  מנתי -חד בקבוקון השליך ל  יש •
  נחוצות   אינן  אשר  תרופות  להשליך  כיצד  הרוקח  את  שאל.  ביתית   לאשפה  או  לביוב  תרופות  להשליך  אין -

 . הסביבה  על להגן   יסייעו  אלו  אמצעים.  יותר 

 
 נוסף מידע. 6

 ? המכיל  ספלוטן מה  6.1

  ד מנתי אח -חד   בקבוקון מיקרוגרמים של טפלופרוסט.    15תמיסה מכיל  מ"ל    1הוא: טפלופרוסט.    ילהפע  החומר •
מיקרוגרמים    0.45  -כ   מכילה(  מיקרוליטר   30-)כ  אחת   טיפה  מיקרוגרמים של טפלופרוסט.   4.5מ"ל( מכיל    0.3)

 . של טפלופרוסט 

 פעילים:   בלתי   מרכיבים  גם  מכילה  התרופה  , הפעילים החומרים על   נוסף •

http://www.health.gov.il/


glycerol, sodium dihydrogen phosphate dihydrate, polysorbate 80, disodium edetate, 
hydrochloric acid and/or sodium hydroxide, and purified water. 

 
 האריזה   ותכולת ספלוטן נראה  כיצד 6.2

מ"ל    0.3, המכילים כל אחד  ם ימנתי-פלסטיק חד   בקבוקוני ב   המשווק  ,צלול, חסר צבע  ( תמיסהנוזל )  ההינ  -  ספלוטן
 .  דאלומיניום אח   שקיק בתוך   ים נמצא ים מנתי-חד   בקבוקונים המיסה. עשרת

 .  יםמנתי-חד בקבוקונים  90או  30לות  באריזות המכי קיים  ספלוטן גודל האריזה: 
 לא כל גדלי האריזות משווקים. יתכן ו

 
   בעל הרישום: 

 0191003, ירושלים 405מעבדות רפא בע"מ, ת.ד. 
 
   צרן:י

 הארלם, הולנד  , .B.V, רפ ודוהםאמרק ש
 פרנד, צרפת -בה מירבל, קלרמונטפר
 

 בפנקס התרופות הממלכתי במשרד הבריאות רישום התרופה פר מס
146-96-33302 

 
 נחיות משרד הבריאות בהתאם לה  2021נערך באפריל 

 
 . המינים  שני לבני ועדתמי התרופה, זאת אף על. זכר בלשון  נוסח  זה עלון ,  הקריאה ולהקלת הפשטות  לשם 

 
M-2117600 
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